
Triangle Web Printing Templete 10.5 x 21.5

Thursday, July 24, 2025   Louisburg, NC     Page 7

CLASSIFIEDS

Notices

TO SUBSCRIBE
TO THE FRANKLIN TIMES,

Call (919)496-6503 or go online, 
www.thefranklintimes.com

At The Franklin Times,
subscribing is

as easy as 1-2-3!
Mastercard and Visa accepted.

CLASSIFIED
ADVERTISING DEADLINES:

Monday, 12 noon for the
THURSDAY edition.

LEGAL ADVERTISING
DEADLINES:

Friday, 5pm for the
THURSDAY edition.

Miscellaneous

WE DESIGN AND PRINT 
BUSINESS CARDS!

AFFORDABLE, HIGH QUALITY 
AND FAST!

CALL 919-496-6503

Employment

EXECUTIVE DIRECTOR – 
TRIANGLE NORTH  

HEALTHCARE FOUNDATION
Based in Henderson, NC. Full-time, 
salaried position ($100K–$120K) leading 
[...]
thority contained in that certain Deed of 
Trust executed and delivered by MWB 
Companies LLC dated August 2, 2022 
and recorded on August 3, 2022, in Book 
2310 at Page 313, in the Office of the 
Register of Deeds of Franklin County, 
North Carolina; and because of default 
in the payment of the indebtedness se-
cured thereby and, pursuant to demand 
of the holder of the Note secured by said 
Deed of Trust, the undersigned Goddard 
& Peterson, PLLC (Substitute Trustee) 
will offer for sale at the courthouse door 
in the City of Louisburg, Franklin County, 
North Carolina, or the customary loca-
tion designated for foreclosure sales, on 
August 4, 2025 at 11:00 AM and will sell 
to the highest bidder for cash the follow-
ing real estate situated in the County of 
Franklin, North Carolina and being more 
particularly described in the above ref-
erenced Deed of Trust, together with all 
improvements located thereon: Address 
of Property:  409 Rogers Road, Zebulon, 
NC 27597 Tax Parcel ID:  023662 Pres-
ent Record Owner:  MWB Companies 
LLC and Antonio Booker Trustee may, 

in the Trustee’s sole discretion, delay 
the sale for up to one hour as provided 
in N.C.G.S. §45-21.23. Said property is 
sold subject to applicable Federal and 
State laws. A deposit of five percent (5%) 
of the amount of the bid or seven hun-
dred fifty Dollars ($750.00), whichever is 
greater, is required and must be tendered 
in the form of certified funds at the time 
of the sale.   The real property described 
above is being offered for sale ‘‘AS IS, 
WHERE IS’’ and will be sold subject to all 
superior liens, unpaid taxes, and special 
assessments and any liens or encum-
brances that would not be extinguished 
by non-judicial foreclosure.  Neither the 
Substitute Trustee nor the holder of the 
Note secured by the Deed of Trust be-
ing foreclosed, nor the officers, direc-
tors, attorneys, employees, agents or 
authorized representatives of either the 
Substitute Trustee or the holder of the 
Note make any representation or war-
ranty relating to the title or any physical, 
environmental, health or safety condi-
tions existing in, on, at or relating to the 
property being offered for sale, and any 
and all responsibilities or liabilities aris-
ing out of or in any way relating to any 
such condition expressly are disclaimed. 
The sale will be held open for ten (10) 
days for upset bids as required by law. 
Should the property be purchased by a 
third party, that party must pay the excise 
tax, and any Land Transfer Tax as re-
quired by N.C.G.S. §7A-308(a)(1). Third 
party, must pay the full bid amount, less 
any deposit that has been paid to the 
Substitute Trustee, immediately upon 
demand after the conclusion of the final 
upset bid period. Failure of the bidder 
to comply with the bid shall result in the 
resale of the property, with the defaulting 
bidder remaining liable upon their bid 
under the provisions of N.C.G.S. §45-21-
30. If the Trustee or Substitute Trustee 
is unable to convey title to this property 
for any reason, the sole remedy of the 
purchaser is the return of the deposit.  
Reasons of such inability to convey title 
include, but are not limited to, the filing of 
a bankruptcy petition prior to the sale and 
reinstatement of the loan without knowl-
edge of the Substitute Trustee(s).  If the 
validity of the sale is challenged by any 
party, the Substitute Trustee(s), in its/
their sole discretion, if it/they believe(s) 
the challenge to have merit, may declare 
the sale to be void and return the deposit.  
The purchaser will have no further rem-
edy. Additional Notice where the Real 
Property is Residential with less than 15 
Rental Units: An order for possession of 
the property may be issued pursuant to 
N.C.G.S. § 45-21.29 in favor of the pur-
chaser and against the party or parties 
in possession by the Clerk of Superior 
Court of the County in which the prop-
erty is sold.  Any person who occupies 
the property pursuant to a rental agree-
ment entered into or renewed on or/after 
October 1, 2007, may, after receiving 
the notice of sale, terminate the rental 
agreement by providing written notice of 
termination to the landlord, to be effec-
tive on a date stated in the Notice that is 
at least ten (10) days, but no more than 
ninety (90) days, after the sale date con-
tained in the Notice of Sale, provided that 
the mortgagor has not cured the default 
at the time the tenant provides the No-
tice of Termination. Upon termination of 
a rental agreement, the tenant is liable 
for rent due under the rental agreement 

prorated to the effective date of such ter-
mination. This is a communication from 
a debt collector.  The purpose of this 
Communication is to collect a debt and 
any information obtained will be used for 
that purpose, except as stated below in 
the instance of bankruptcy protection. If 
you are under the protection of the bank-
ruptcy court or have been discharged as 
a result of a bankruptcy proceeding, this 
notice is given to you pursuant to statu-
tory requirement and for informational 
purposes and is not intended as an at-
tempt to collect a debt or as an act to 
collect, assess, or recover all or any por-
tion of the debt from you personally. FN#   
3069.02424 60398

AMENDED NOTICE OF 
FORECLOSURE SALE

25SP000075-340

Under and by virtue of the power of sale 
contained in a certain Deed of Trust 
made by Kent Cooper (PRESENT RE-
CORD OWNER(S): Kent Cooper) to The 
Caudle Law Firm, P.A., Trustee(s), dated 
November 15, 2021, and recorded in 
Book No. 2279, at Page 2049 in Frank-
lin County Registry, North Carolina, de-
fault having been made in the payment 
of the promissory note secured by the 
said Deed of Trust and the undersigned, 
Substitute Trustee Services, Inc. having 
been substituted as Trustee in said Deed 
of Trust by an instrument duly recorded 
in the Office of the Register of Deeds 
Franklin County, North Carolina and the 
holder of the note evidencing said indebt-
edness having directed that the Deed 
of Trust be foreclosed, the undersigned 
Substitute Trustee will offer for sale at the 
courthouse door in Louisburg, Franklin 
County, North Carolina, or the customary 
location designated for foreclosure sales, 
at 12:00 PM on August 1, 2025 and will 
sell to the highest bidder for cash the fol-
lowing real estate situated in Youngsville 
in the County of Franklin, North Carolina, 
and being more particularly described as 
follows: 

BEING all of Lot 17, Hidden Lake Sub-
division, Phase IA, as shown on the re-
corded plat title “Subdivision Plat for Hid-
den Lake Phase IA,” prepared by ESP 
Associates, PA and recorded in Book 
2007, Pages 29-31, and rerecorded in 
Book of Maps 2012, Page 148, Frank-
lin County Register of Deeds. Together 
with improvements located thereon; said 
property being located at 350 Hidden 
Lake Drive, Youngsville, North Carolina. 

Parcel ID: 039643 
Known as 350 Hidden Lake Drive, 
Youngsville, NC 27596

Trustee may, in the Trustee’s sole discre-
tion, delay the sale for up to three hours 
as provided in N.C.G.S. §45-21.23.

Should the property be purchased by a 
third party, that party must pay the excise 
tax, as well as the court costs of Forty-
Five Cents ($0.45) per One Hundred 
Dollars ($100.00) required by N.C.G.S. 
§7A-308(a)(1).
 
The property to be offered pursuant to 
this notice of sale is being offered for sale, 
transfer and conveyance “AS IS, WHERE 
IS.” Neither the Trustee nor the holder 
of the note secured by the deed of trust/

Classifieds
LegalsLegalsLegals Foreclosures Foreclosures

 Louisburg Wastewater Treatment Plant
Performance Annual Report
July 1, 2024 – June 30, 2025

I. General Information
Facility Name: Louisburg Wastewater Treatment Plant
Responsible Entity: Town of Louisburg
Person in Charge/Contact: Brett Gilliam, Plant Superintendent 919-496-2677
Applicable Permits: NPDES Permit No. NC0020231 (Wastewater Discharge)
                           General Permit No. NC G110000 (Stormwater Discharge)
 Non-Discharge Permit No. WQ0005981 (Biosolids Land Application)

Treatment Process Description
The Louisburg WWTP is an extended aeration system with a permitted treatment capacity of 1,370,000 
gallons per day. It consists of influent screening and grit/grease removal, an anaerobic mixing zone, two 
oxidation ditches, two secondary clarifiers, three tertiary filters, ultraviolet disinfection, cascade aeration 
and two aerobic digesters.

II. Performance
The Louisburg WWTP facility was compliant throughout the entire twelve month period with no 
violations. The facility operated well within design efficiency with some mechanical breakdowns, 
but all malfunctions were corrected as needed.
The table below shows plant performance in relationship with NPDES permit limits.

Louisburg Wastewater Treatment Plant
Effluent (Discharge Water) Analysis

III. Notification
This report will be published in The Franklin Times newspaper.

IV. Certification
I certify under penalty of law that this report is complete and accurate to the best of my knowledge. 
I further certify that this report has been made available to the users or customers of the named 
system and that those users have been notified of its availability.

Brett Gilliam
WWTP Superintendent
Town of Louisburg

Date: 7/18/2025

Parameter Summer Winter
NPDES Limits Actual Values 

Average
NPDES Limits Actual Values 

Average

pH 6.0 to 9.0 s.u. 6.21-7.02 s.u. 6.0 to 9.0 s.u. 6.21-7.62 s.u.

CBOD5 20˚ C 8.0 mg/L 2.37 mg/l 16.0 mg/L 2.16 mg/l

Ammonia
Nitrogen

3.0 mg/L 0.21 mg/l 6.0 mg/L 0.45 mg/l

Total
Suspended 
Residue

30 mg/L 5.93 mg/l 30 mg/L 8.70 mg/l

Fecal Coliform 200/100 ml 11.41/100 ml 200/100 ml 8.32/100 ml

Dissolved
Oxygen

5.0 mg/L
minimum

7.69 mg/l 5.0 mg/L
minimum

8.65 mg/l

Flow 1.37 MGD 0.6223 MGD 1.37 MGD 0.5405 MGD



Triangle Web Printing Templete 10.5 x 21.5

Page 8   Louisburg, NC,     Thursday, July 24, 2025

security agreement, or both, being fore-
closed, nor the officers, directors, attor-
neys, employees, agents or authorized 
representative of either the Trustee or the 
holder of the note make any representa-
tion or warranty relating to the title or any 
physical, environmental, health or safety 
conditions existing in, on, at or relating to 
the property being offered for sale, and 
any and all responsibilities or liabilities 
arising out of or in any way relating to 
any such condition are expressly dis-
claimed.  Also, this property is being sold 
subject to all taxes, special assessments, 
and prior liens or prior encumbrances 
of record and any recorded releases.  
Said property is also being sold subject 
to applicable Federal and State laws.

A deposit of five percent (5%) of the 
purchase price, or seven hundred fifty 
dollars ($750.00), whichever is greater, 
is required and must be tendered in the 
form of certified funds at the time of the 
sale. 

If the trustee is unable to convey title 
to this property for any reason, the sole 
remedy of the purchaser is the return of 
the deposit. Reasons of such inability to 
convey include, but are not limited to, the 
filing of a bankruptcy petition prior to the 
confirmation of the sale and reinstate-
ment of the loan without the knowledge 
of the trustee. If the validity of the sale 
is challenged by any party, the trustee, 
in its sole discretion, if it believes the 
challenge to have merit, may request the 
court to declare the sale to be void and 
return the deposit. The purchaser will 
have no further remedy.

Additional Notice for Residential 
Property with Less than 15 rental 

units, including Single-Family Resi-
dential Real Property

An order for possession of the property 
may be issued pursuant to N.C.G.S. § 
45-21.29 in favor of the purchaser and 
against the party or parties in posses-
sion by the clerk of superior court of the 
county in which the property is sold.
 
Any person who occupies the property 
pursuant to a rental agreement entered 
into or renewed on or after October 1, 
2007, may after receiving the notice of 
foreclosure sale, terminate the rental 
agreement by providing written notice of 
termination to the landlord, to be effective 
on a date stated in the notice that is at 
least 10 days but not more than 90 days, 
after the sale date contained in this no-
tice of sale, provided that the mortgagor 
has not cured the default at the time the 
tenant provides the notice of termination.  
Upon termination of a rental agreement, 
the tenant is liable for rent due under the 
rental agreement prorated to the effec-
tive date of the termination.
 

SUBSTITUTE TRUSTEE SERVICES, 
INC.

SUBSTITUTE TRUSTEE

c/o Hutchens Law Firm LLP
P.O. Box 1028
Fayetteville, NC 28302
4317 Ramsey Street
Fayetteville, NC 28311
Phone No: (910)864-3068
https://sales.hutchenslawfirm.com
Firm Case No: 25492 - 128150

Pub. Dates: July 17, July 24, 2025

NORTH CAROLINA
FRANKLIN COUNTY 

Special Proceedings No. 25 SP 3
Substitute Trustee: Philip A. Glass

NOTICE OF FORECLOSURE SALE

Date of Sale: August 6, 2025
Time of Sale: 10:00 a.m. 
Place of Sale:
Franklin County Courthouse

Description of Property:

Being all of Lot 33, 0.71 acres, Greenbri-
ar Subdivision, as shown on a map which 
is recorded in Book of Maps 2002 Pages 
96 A & B, Franklin County Registry.

Subject to easements, restrictions and 
rights of way of record, and utility lines 
and rights of way in existence over, under 
or upon the above-described property.

PIN: 1892-97-8918
Property Address: 280 Rough Lane, Lou-
isburg, NC 27549

Record Owners:
Reginald L. Wilson 
Address of Property:
280 Rough Lane 
Louisburg, NC 27549

Deed of Trust:
Book : 2109 Page: 119
Dated: August 9, 2017
Grantors:
Reginald L. Wilson, unmarried
Original Beneficiary: 
State Employees’ Credit Union 

CONDITIONS OF SALE:

This sale is made subject to all unpaid 
taxes and superior liens or encum-
brances of record and assessments, if 
any, against the said property, and any 
recorded leases. This sale is also subject 
to any applicable county land transfer 
tax, and the successful third party bidder 
shall be required to make payment for 
any such county land transfer tax.
 
The property to be offered pursuant to 
this Notice of Sale is being offered for 

sale “AS IS, WHERE IS.” THERE ARE 
NO REPRESENTATIONS OR WAR-
RANTIES relating to the title or to any 
physical, environmental, health or safety 
conditions existing in, on, at or relating to 
the property being offered for sale, and 
any and all responsibilities or liabilities 
arising out of or in any way relating to any 
such condition are expressly disclaimed.
 
A cash deposit of 5% of the purchase 
price will be required at the time of the 
sale. Remote bidding will not be ac-
cepted pursuant to North Carolina 
General Statutes Section 45-21.25 (a). 
Credit bids on behalf of the Noteholder 
will be accepted. Any successful bidder 
shall be required to tender the full bal-
ance of the purchase price so bid in cash 
or certified check at the time the Substi-
tute Trustee tenders to him a deed for 
the property or attempts to tender such 
deed, and should said successful bidder 
fail to pay the full balance purchase price 
so bid at that time, he shall remain liable 
on his bid as provided for in North Caro-
lina General Statutes Section 45-21.30 
(d) and (e).  This sale will be held open 
ten (10) days for upset bids as required 
by law.
 
Residential real property with less than 
15 rental units, including single-family 
residential real property: an order for 
possession of the property may be is-
sued pursuant to G.S. 45-21.29 in favor 
of the purchaser and against the party 
or parties in possession by the clerk of 
superior court of the county in which the 
property is sold.  Any person who oc-
cupies the property pursuant to a rental 
agreement entered into or renewed on or 
after October 1, 2007, may, after receiv-
ing notice of sale, terminate the rental 
agreement by providing written notice of 
termination to the landlord, to be effective 